

Research Article

Treatment of Leprosy Patients using Combination of Rifampicin-Clarithromycin for 3 Months in Tugurejo General Hospital Semarang

Khunadi Hubaya¹, Puguh Riyanto^{2*}

¹Department of Dermatovenereology, Tugurejo General Hospital Semarang, Central Java, Indonesia

²Department of Dermatology and Venereology, Faculty of Medicine, Diponegoro University/Kariadi Hospital, Semarang, Indonesia

*Corresponding author: Puguh Riyanto, Department of Dermatology and Venereology, Faculty of Medicine, Diponegoro University/Kariadi Hospital, Semarang, Indonesia. Tel: +6285641545698; +628157645736; Email: Puguhungan@gmail.com

Citation: Hubaya K, Riyanto P (2017) Treatment of Leprosy Patients using Combination of Rifampicin-Clarithromycin for 3 Months in Tugurejo General Hospital Semarang. Clin Exp Dermatol Ther: CEDT-142. DOI: 10.29011/2575-8268/100042

Received Date: 30 October, 2017; Accepted Date: 15 November, 2017; Published Date: 22 November, 2017

Abstract

Background: Leprosy is a chronic disease which needs a life-long treatment. A long term treatment may cause drop-out patient because of the lack of patient's compliance. Therefore a safe and effective short-term treatment is necessary for the leprosy patients.

Objective: To determine the effectiveness of short-term treatment with combination regiment of rifampicin and clarithromycin for 3 months.

Method: This was a prospective cohort study with pre and post test design. At 337 leprosy patients previously untreated were given combination regiment of Rifampicin 600 mg monthly and Clarithromycin 250 mg twice daily for three months. Acid-fast bacilli smears, improvement rate, and adverse effects were assessed on the first, second, and third month.

Results: Acid-fast bacilli positivity rate showed a significant reduction ($p < 0.05$) after 3 months of treatment and the improvement rate showed a significant increase ($p < 0.05$). There were no significant adverse effects reported by the patients.

Conclusions: The combination regiment Rifampicin 600 mg monthly and Clarithromycin 250 mg twice daily for three months may be considered as an effective and safe short-term treatment for leprosy patients.

Keywords: Clarithromycin; Leprosy; Rifampicin

Introduction

Leprosy is a chronic disease caused by *Mycobacterium leprae*. It is primarily located on the skin and peripheral nerves, but may also be located on the mucosa of the mouth, eyes, upper respiratory tract, lymph nodes, testes, joints, muscles and bones [1,2]. The disease is one of amongst many public health problems in Indonesia, [3] which can cause permanent disability, discrimination and social stigma [4]. Therefore, it is necessary to have an integrated and comprehensive eradication program, including the finding of the patient as early as possible, appropriate treatment of leprosy and rehabilitation [3]. For the treatment of leprosy, the WHO in 1997 has recommended

multi drugs therapy (MDT). In the implementation of MDT-WHO program there are some problems that arise e.g.: resistancy and drop out problem due to the long duration of treatment that affects patients' compliance in taking the drug, especially for the type of MB. Therefore, new drugs are required with different bactericidal mechanisms with drugs in current WHO-MDT regimen [5]. Several new drugs that have been examined and have bactericidal action are clarithromycin, ofloxacin, and minocycline [6]. These drugs are known to have high bactericidal effects against *M. leprae*, is easier to use and can shorten the duration of treatment [7].

One of the new anti-leprosy drug, clarithromycin, are known to be very active against the infection of *M. leprae* in humans and has the advantage of providing some clinical improvement, has high bactericidal activity, good tolerance and

rarely cause side effects [6,7]. This drug is rapidly absorbed in the gastrointestinal tract and converted into its active metabolite 14-hydroxyclearithromycin form of which inhibit the synthesis of bacterial protein by binding with the 50 S ribosomal subunit, thus preventing the elongation of the protein chain [8]. Leprosy patients type MB treated with clarithromycin 500 mg per day showed same clinical & bacteriological response to ofloxacin & minocycline [5]. Dose of 500 mg of clarithromycin per day for the lepromatous leprosy patients will kill 99% leprosy bacilli in 28 days and 99.9% in 56 days [9,10].

The purpose of this study was to determine the effectiveness of short-term treatment regimens of combination between rifampicin 600 mg per month and clarithromycin 2x250 mg per day for 3 months in new leprosy patients who had never been treated in Tugurejo General Hospital, Semarang.

Materials and Methods

Research subjects are consisted of leprosy patients who are treated at leprosy polyclinic in Tugurejo Hospital, Semarang from the year 2004 until 2008. Diagnosis is based on clinical and bacteriological examination. The classification is based on the Ridley and Jopling. This study selected patients aged 15-85 years who had never received treatment and are willing to follow the study through to completion. Research carried out by using a prospective cohort of experimental methods with pre-and post-test study. Patients given a combination regimen of treatment with rifampicin 600 mg per month and clarithromycin 2x250 mg per day for 3 months in both PB and MB patients. This study conducted an assessment of patients' clinical and bacteriological cure. Observations were made every month for 3 months. Clinical cure is assessed based on the activity of lesion that is erythema, edema, diffuse infiltration, size or elevation nodules and plaques, and nerve involvement.

Results

During the study 337 patients of leprosy were found. Based on the description of subjects' analysis of respondents based on gender, the study found 240 men patients (71%) and 97 women patients (29%) (Table 1).

No.	Group	Frequency	Percentage
1	Men	240	71%
2	Women	97	29%
	Total	337	100%

Table 1: Grouping of subjects based on gender.

Based on the criteria of age, respondents between age 25 - 34 years have a high percentage of 28%, ages 15 - 24 years is 24%, ages 35 to 44 years is 13%, while age above 55 years had a low percentage (Table 2).

No.	Age Grouping	Frequency	Percentage
1	15-24 yrs	80	24%
2	25-34 yrs	96	28%
3	35-44 yrs	69	20%
4	45-54 yrs	43	13%
5	55-64 yrs	29	9%
6	65-74 yrs	12	4%
7	75-85 yrs	8	2%
	Total	337	100%

Table 2: Grouping of subjects based on age.

While the classification of leprosy according to Ridley and Jopling, respondents with the type BL have higher numbers of about 178 people, or by 53%, respondents to the type of BT leprosy of 145 people or 43%, respondents to the type of TT leprosy of 7 people or 2%, whereas respondents with type LL leprosy only 7 people or 2% (Table 3)

No.	Type MH	Frequency	Percentage
1	TT	7	2%
2	BT	145	43%
3	BL	178	53%
4	LL	7	2%
	Total	337	100%

Table 3: Respondents who suffer from leprosy by Ridley-Jopling classification.

Clinical assessment to assess the recovery rate is based on the active lesions of erythema, edema, diffuse infiltration, size or elevation nodules and plaques, and nerve involvement. This assessment is carried out in the first, second and third month. In the first month, the clinical improvements less than 50% are obtained in 21 people (6%), between 50-75% in 30 people (9%) and more than 75% in 286 people (85%) (see Table 4)

No	Recovery in 1 st Month (in %)	Frequency	Percentage
1	<50	21	6%
2	50-75	30	9%
3	>75	286	85%
	Total	337	100%

Table 4: The level of clinical recovery in the first month of treatment.

In the second month, the clinical improvements less than 50% are obtained in 14 people (4%), between 50-75% in 30 people (9%) and more than 75% in 293 people (87%). (see Table 5)

No	Recovery in 2 nd Month (in %)	Frequency	Percentage
1	< 50	14	4%

2	50-75	30	9%
3	>75	293	87%
	Total	337	100%

Table 5: The level of clinical recovery in the second month of treatment.

In the third month, the clinical improvements less than 50% are obtained in 6 people (2%), between 50-75% in 25 people (7%) and more than 75% in 306 people (91%) (see Table 6)

No	Recovery in 3 rd Month (in %)	Frequency	Percentage
1	< 50	6	2%
2	50-75	25	7%
3	>75	306	91%
	Total	337	100%

Table 6: The level of clinical recovery in the third month of treatment.

In addition to clinical assessment was also carried out an assessment of the smear test to respondents to assess the effectiveness of combination drug therapy Rifampicin clarithromycin. Based on statistical calculations it can be concluded that administration of a combination drug therapy Rifampicin - clarithromycin proved to be effective on reducing smear laboratory test results provided in leprosy patients during 3 (three) months. Effectiveness is seen from the calculated t-test smear in the first month that shows the value of 786.33, the second month shows the value of 399.77 (down to 446.56 or 56, 80% from the first month), and the third month pointing to the value of 108.06 (down 231.71, or approximately 57.96% from the second month). Thus, it can be concluded that the therapy with drug combination of Rifampicin - clarithromycin is proved to be effective in the decrease or reduction of smear test results in leprosy patients from month I-III ($p < 0.05$). The level of recovery from the moon I, II and III tend to experience a significant increase ($p < 0.05$). (Table 7). Side effects are not found in this study. Figures 1-4 showing before treatment and after three months therapy treatment.

No	Component	1 st Month	2 nd Month	3 rd Month	Description
1	Smear Test	786.33	339.77	108.06	Tend to be negative
2	Cure Rates	134.84	149.00	153.71	Rise

Table 7: Statistical calculations of the smear test and cure rates.



Figure 1: Before Treatment.



Figure 2: After 3 months of therapy.



Figure 3: Leprosy patients type hystoid before treatment using combination of Rifampicin and clarithromycin for three months.



Figure 4: After 3 months of therapy.

Discussion

Since there are many difficulties in the implementation of MDT-WHO program, it is necessary to find a program that is simpler, shorter and easier for the patients. Therefore, it is important to look for new anti-leprosy drugs with higher bactericidal activity than standard regimens. Starting in mid-1980, a bactericidal activity from new fluoroquinolone (pefloxacin and ofloxacin), new macrolide namely clarithromycin and minocycline has been observed. Compared to dapsone and clofazimine, the new drugs are considered to have more bacterial activity. Only rifampicin has a higher effect than the new drugs in experiments on rats [11].

Rifampicin is a strong bactericidal drug. Rifampicin works in inhibiting the irreversible binding of enzyme RNA polymerase [2]. Single dose of 10-15 mg / kg BW can kill 99.99% germs within a few days. Provision of 600 mg or 1200 mg once a month is well tolerated [5]. The new drug is clarithromycin has a bactericidal effect equivalent to ofloxacin and minocycline. Chan GP and his colleagues in 1993 conducted a research by using clarithromycin therapy in 9 LL patients who had never any treatment. The dosage used is 2x1500 mg day-to-1 in the first week and then resumed in 1000 mg / day on days 8-21 (for 2 weeks) and on days 21-56 they use dose 500 mg / day. In this study the results obtained morphological index decreased in the first week after the initial dose, and decreased serum PGL-1 in the third week and significant clinical improvement at week 4, the drug is well tolerated and have only little side effects [12].

On the other hand, research using a combination regimen rifampicin-clarithromycin has not been made yet. A previous study by Wiraguna and Soebono in the year of 1990-1993 conducted by using a combination of rifampicin-ofloxacin compared with the WHO MDT regimen for 3 months, found that there were no significant differences between the two regimens either in clinical assessment, bacterial index and serological ratings but 3 months is not enough to evaluate the efficiency of a treatment regimen in leprosy [13]. Based on the above, we do research by using a combination regimen rifampicin-clarithromycin for 3 months.

Tanasal in 2005 stated that short-term combination therapy rifampicin 600 mg per month and clarithromycin 2x250 mg per day for 3 months had succeeded to lower IgM titer significantly in subclinical leprosy patients [14]. Also, there is a report of type BL leprosy cases treated with the same regimens, improvement in clinical and in bacteriological index is found (Utama YD et al in 2007) [15]. Another report of leprosy histoid case treated with this combination regimen, clinical improvements and bacteriological results are obtained quite satisfactory. This combination therapy can be an alternative therapy in leprosy histoid especially because often there is resistance to dapsone (Pridady NS et al. in 2008) [16].

In this study the effectiveness of combination therapy rifampicin-clarithromycin in 337 leprosy patients is judged on clinical recovery and smear examination. At the level of clinical recovery, starting from the first until the third month there were increased levels of significant recovery. Comparison of smear examination between the first month and the third month showed significant decline.

Conclusion

Combination therapy with rifampicin-clarithromycin regimen in 337 leprosy patients in Tugurejo general hospital, Semarang for 3 months proved to be effective. This can be seen from the clinical cure that increased significantly from the first month until the third month and also from the decrease smear examination from first month to third month. This regimen can be considered to be sufficient in the treatment of leprosy patients.

Acknowledgements

The author, Khunadi Hubaya M.D. (Consultant Dermatovenereologist), from Tugurejo General Hospital Semarang, Central Java, Indonesia would like to thank Professor Doctor Indropo Agusni M.D. (Consultant Dermatovenereologist) from the Medical Faculty of Airlangga University, Surabaya, East Java, Indonesia, for his support in this study. The author is the alumni of the Medical Faculty of Diponegoro University at Dr. Kariadi General Hospital, Semarang, Central Java., Indonesia.

References

1. Rea Th, Modlin RL (2008) Leprosy. In: Wolff K, Goldsmith LA, Katz SI, Gilchrist BA, Paller AS, Leffell DJ editors. Fitzpatrick's Dermatology in general medicine. 7th ed. New York: Mc Graw-Hill: 1786-806.
2. Pfaltzgraff RE, Ramu G (1994) Clinical leprosy. In: Hasting RC, editors. Leprosy. 2nd ed. Edinburgh: Churchill-Livingstone: 237-287.
3. Rachmat H (2003) Program pemberantasan penyakit kusta di Indonesia. Dalam: Sjamsoe-Daili ES, Menaldi, SL, Ismiarto SP, Nilasari H, penyunting. Kusta. Edisi ke-2. Jakarta : Balai Penerbit Fakultas Kedokteran Indonesia: 1-11.
4. Moschella SL (2004) An update on the diagnosis and treatment of leprosy. J Am Acad Dermatol 51: 417-426.

5. Soebono H, Suhariyanto B (2003) Pengobatan penyakit kusta. Dalam: Sjamsoe-Daili ES, Menaldi SL, Ismiarto SP, Nilasari H, eds. Kusta. Jakarta: BP FKUI: 66-74.
6. Lockwood DNJ (2004) Leprosy. In: Burns T, Breathnach S, Cox N, Griffiths C, editor. *Rook's textbook of dermatology*. Vol 2. 7th ed. Oxford: Blackwell Publishing 29: 1-21.
7. Jain S, Sehgal VN (1997) Multidrug therapeutic challenges in leprosy. *International Journal of Dermatology* 36: 493-496.
8. Odom RB, James WD, Berger TG (2002) Hansen's disease (Leprosy). In: *Andrew's Disease of the Skin*, 9th ed. Philadelphia: W.B Saunders Co: 430-444.
9. Kosasih A, Wisnu IM, Sjamsoe-Daili ES, Menaldi SL. Kusta. Dalam: Djuanda A, Hamzah M, Aisah S, editor. *Ilmu penyakit kulit dan kelamin*. Edisi ke-3. Cetakan ke-3 (dengan perbaikan). Jakarta: Balai Penerbit Fakultas Kedokteran Universitas Indonesia 2001: 71-86.
10. Anonym. M.D.T Drug used in treating leprosy patients.
11. Jacques G (2001) Newer drugs in leprosy. *International Journal of Leprosy and other Mycobacterial diseases*.
12. Chan GP, Garcia-Ignacio BY, Chavez VE, Livelio JB, Jimenez CL, et al (1994) Clinical trial of clarithromycin for lepromatous leprosy. *Antimicrobial agents and chemotherapy* 38: 515-517.
13. Wiraguna AAGP, Soebono H (1994) Perbandingan pengobatan lepra dengan regimen kombinasi ofloksasin-rifampisin dan regimen MDT WHO selama 3 bulan. Dalam: Kumpulan naskah PIT. PERDOSKI & FK Universitas Brawijaya & RSUD. Dr. Saiful Anwar: 47-54.
14. Tanasal H (2006) Perubahan titer IgM pada lepra subklinis paska terapi jangka pendek dengan rifampisin dan klaritromisin. Dalam: Agusni I, editor. *Bibliografi penyakit kusta di Indonesia (jilid 3)/Bibliography of leprosy in Indonesia III*. Penelusuran artikel ilmiah mengenai penyakit kusta di Indonesia (2003-2005) dan kumpulan abstrak. Surabaya: Airlangga University Press 154.
15. Utama YD, Affandi DN, Wijaya I, Hubaya K, Susanto SD (2007) Gambaran tidak khas dari reaksi tipe 1 pada lepra tipe BL. Dalam: *Buku abstrak PIT IX, PERDOSKI*, Surabaya: 233.
16. Pridady NS, Daulat, Muslimin, Susanto SD (2008) Lepra histoid yang diterapi dengan rifampisin dan klaritromisin. Dalam: *Buku abstrak KONAS XII PERDOSKI*, Palembang: 65.